engcon’

SPARE PARTS

PP950 Vibroplate

Published: 04.01.2006

Drawing No: 404195/E

POS DESCRIPTION PART |QTY COMMENTS
1 [Lower part 101291 1

2 |Generator 403989 1

3 |Toppart PP950 1000032 [ 1

L [Tank Hose 740806 1

5 |Pressure Hose 740805 1

6 |Chain 52x32 28 Chain 2 |DIN 763 6 links

# |Rubber damper 640302 | &

8 |Flowcontrol block 1031560 [ 1 |120L

9 |Hex. Nut M16 Nylon Lock 610926 | 35 |DIN 985

10 [Flat Washer 611009 68 [17x30 Zinc plated ISO 7089
11 |Hex Head Screw 16 x 60 610214 | 34 |8.8 Zinc plated ISO 4014
12 [Valveblock bracket 302797 1

13 |Hex Head Screw 8 x 90 610134 2 |8.8 Zinc plated ISO 4014
14 |Adapter 136-16-16 110127 2

15 |Hex Head Screw 12 x 70 610172 4 [8.8 Zinc plated ISO 4014
16 [Hex. Nut M12 Nylon Lock 610924 3 |DIN 985

17 [Hex. Nut M8 Nylon Lock 610922 2 |DIN 922

18 |Hydraulic motor 720202 1 [56ccm

19 |Socket Head Screw 20 x 150 610562 6 [12.9 Untreated ISO 4762
20 |Adapter 030090-16-16 90° (1”) 7001057 [ 1

21 |Adapter 136-12-12 (3/4") 110126 2

22 |Washer GBR12 3/4 110706 2

23 |Washer GBR16 1 110707 2 |GBR-16

2L |Adapter 090-12-12 90° (3/4") 112225 1

25 |Socket Head Screw 14 x 35 610502 2 |12.9 Untreated ISO 4762

14
23 L

Connect to tank

Connect to
pressure

Connect to M1
(pressure side)

Connect to M2
(Tank side)

20

14
23



